Chain Sawvw

MAC 15

ILLUSTRATED PARTS LIST

MARCH 19463

The following pages contain an illus-
trated parts list for the MAC 15 Chain
Saw. Due to small differences between
saws, it is important that the Serial
Number of your saw be included when-
ever spare parts are ordered. This will
assure receiving the proper parts from
your dealer.

The McCulloch Corporation reserves
the right to modify or change specifi-
cations without (1) prior notification or
(2) obligation to back-fit or supply back-
fit components for units previously
shipped from the factory.

Page
Figure 1. Engine Exploded View - General ........... 2
Figure 2. Fan Housing, Starter, Flywheel and
Crankease CoVer W iwovi s e i oo o sio o5 one 4
Figure 3., POWerhead . ... esess s sicosie sisis s sissaron 6
Figure 4. Carburetor and Air'Filter .................. 8

c— DCCTT LT .OCTHE CORPOR.ATICIN

S101 West Century Boulevard,

TR,

COPYRIGHT — 1963
McCULLOCH CORPORATION

IL.os Angeles 45, California

+52866
MANUFACTURER'S SUGGESTED LIST PRICE — 50 CENTS



Figure 1. Engine Exploded View - General

g ,)\
B §

o



FIGURE 1. ENGINE EXPLODED VIEW—GENERAL il

Index Part Units
No. Number Nomenclature Per Assy

1 100716 Screw - RAhd 10-24 X 5/8 in. 18, o\ttt e e e e 1
2 101326 Locknut - 10-24 .. ... .iiitiiiriitetneneenrosseenensssesossosnnens 1
3 100604 Jamnut = 1/2-20 ..t 1
4 110010 Washer = BPring 170 uiysivmss iiaw s oo waesyswie s s im s o 165 5 wsws 1
5 102861 Screw - Hex hd 1/4-20 X 5/8 in. 1. oo veiee e et e e e e 2
6 101143 Nt HER L4000 1o v i me i3 0505 6 e i i s s gt ek 5 s i 2
Vi 52804 L ] T Tt BB L e O U S 1
8 19970A 123008 {o) o G © 5 L= Rt N s S O O ST, D 1
9 52862 INATEPLALE s ory 1o s 5ivms otmas 057505507508 1565 505508 for w35 one i ol e o ta e e Tt v ot s o e s o 1
10 103729 UL = HEX 8/8=24 156 51x i vin v o] saibe o s inrs iobsto el 810 i i1 a3eria a—ss sis-sis o aEs aTores o sie 2
52826 Clamp ASSY = Bar ittt ittt ittt ittt ettt t e 1

11 52828 . NUE & AATUSEING oo ove srnrs s e w1 608 s 66T SomEd 5 Sisi 5o F1555 508 5 5155, oo 1ot ots al
12 100640 . TLOCKINE = I/ 4=28 s uravs srvsr st o7 606 58t 5vs et ibamtatl wva sCesstiabat ovs ot e 381 al
13 102813 s Washer = SPIINg . iiiiiiiiiineieeieneereioenesonneennnaneeenn 1
14 102843 . Washer - Plain 1/4 .. ovuttttit ittt ieeien et eeeneaenanannn, 1
15 103919 i Bolt - Filhd 1/4-28 X 2-1/2 0. 18 cvvvitetvnennenrnnenneeennnns 1
16 . ClamiD = BaF s o v s nsm w5 oleiio 5 sielsios (Order Clamp Assy #52826) 1
17 52837 COVET = CINMECR (5 o 7es 5ol iarans oteis) s kolafaner Sioisa taln o s ol oo s = iaa toran s lorate sr s te iors et s 1
52844 Clutch ASSY v...vu..... I 1

18 52847 . BPEING = CIUCCR, 4 515w e 65 ssioion s o smeers e s (605150804 50 5450 S50 vmor ¥ coTasior e aie 2
19 52845 - BhOE = CIIECI (rauie 67616555 4150 6 575007570 wilsini o) <5eTe s=als tolletn o3 < ral e el wiarey tamat s Toraticts 2
20 52846 s | 3de1do) S T e e R N R Sty s e S 1
21 101270 Washer = Plain /16 . uuuuenieiirreeeennneneeeeeennnnnsaseonnnennns 1
22 103718 SPTING, 100y v iniors 16/ jors o7 s 57555 505 556 878608 5 B8 0 7ot e loe e ol e araa ere et o 1
23 52878 Dxum and Bearing iASSY: o a5 vis o s iaierers s cstrs ote ol ske s oot i crers io s s ais ol is ora 1
24 50128 . Bushing - Sprocket .. .c.u oo oesesnsnrossesesseesesssssss 1
25 50132 Washer — SPTOCKEL ' 1 uivie vraisl vint o e srssns wisis 55 a6 5055 oot s 36 s oa e orrara 1
26 50742 b h a0 - oL T L P I e 2
27 52808 Hose = Fuel i.weensmies s Thedelskencnelopets onans toieteReyo i et oL IEINEL LI RSN S 1
28 101023 Nut - HexX 5/18-18 .. uvttntttitinnnensseenseeeeeeeseneennneeennnns 1
29 100271 Lockwasher - 5/16 ....uuiiureeiieiiee et nee e 1
30 100440 Washer - Plain 5/16 ... ouuii it e e e e e e 1
31 52822 GLANA = OLLOT w1 s 7505 im0 aca oo o a) v1aro5n i oo 6287 e 30 acts oo o S8 0 o6 e 606 s 1
32 52887 Fitting - Fuel outlet ... ..o ittt i, 1
52825 ANK ABET ovri i ers 015 555 50108 S0 BES 1655 61550 e et e vheale et sta e s teret werate Srnis 1

33 52923 . O o O g P el Tl P e i 2
34 ; T P T e e er b il (Order Tank Assy #52825) 1
35 52824 Loe e v o] o e i e i S T T 1
36 52888 SCYEW = TTiDEEOT 5isieivs0 55 sremars stamrsmo s 56 s frarets ot sl oo s toae s e 1
37 52823 DLIEEOT (o4 re o5 660015 51 5 50535 53 Fun 555 o5 o1 ol e torste e et s e dbe et s B e al
38 101191 NUb = Hex 10224 ¢ w00l orvie siorevsssis sis rs et s brs sl S 8 s ot sl s 1
39 101449 Screw - RAdhd 8-32 X 5/8 in. 1g . ovuuvnennns o 1
40 52834 Pump AsSy - O1ler .. uttii ittt et e e 1
41 101930 Screw - Flat hd 1/4-20 x 3/4 in. 1g. (SEMS) ... voireeeae . 4
42 104581 Bolt - Bar mounting ........ouuiietiii 2
528717 Handle ASSy - Saw ...ttt it e e 1

43 104230 5 Nut - Speed ...t e 1
44 52819 . TUbE ASEY = OHLET: «sciuens urs ars e s 56550 675 mr we wis oo ot vat S5orake e ot obe e er s o eHe s 1
45 52876 5 SIEEVE = TUBE 515415 555 405 a'e v e sieeisso aieoinie ahn s ate o m st s sl s alele et 50t 5 o5 s 1
46 . Handle i ari s Favaire s e steohsiernasrsis o (Order Handle Assy #52877) 1
47 102121 Screw - Hex hd 1/4-20 X 7/8 in. 18, v vevene e 2
48 100005 Washer - Plain 1/4 ...ttt 2
49 103242 Nut - HeX 1/4-20 . ottt et e e e e 2
50 Carburetor and Air Filter (See figure 4). ........ouuuuremnnnnnnnnn. .. 1
51 104815 Screw - Hex hd 10-24 X 7/8 in. 1g. oot v oo e oo 4
52 52883 BRace ~ FRADNE! (. re e e st s s e 8 o+ Silere ot e el e sttt ot 1ot e S s al
53 Fan Housing, Starter, Flywheel and Crankcase Cover (See figure 2) .. .. 1
54 110075 Screw - Hex hd 10-24 x 5/8 in. 1g. . ..oovvn et 2
55 50115 Pipe - EXhaust ...ttt i e e, 1
56 Powerhead (See figure 3) ........cutieeee 1
57 52926 INSTEUCtIONEDECAL i, i ok s it 10 575y a0 5 o2 515 oo+ oot aors oS i i i}

/52866

3-63(D 3



MAC15

Figure 2. Fan Housing, Starter, Flywheel and Crankcase Cover



FIGURE 2. FAN HOUSING, STARTER, FLYWHEEL AND CRANKCASE COVER A

',;~

Index Part Units

No. Number Nomenclature Per Assy
1 104815 Screw - Hex hd 10-24 x 7/8 in. 1g. (SEMS) .. vt vivintrnneennnennnnnns 3
2 101191 Nuti= HeX 10224 oo oo i s oo o nrs s, 5505 (056 WEwls 1555050 551856 508 o8 08 16 616 18 50dier s 3
57117B StATter JASSY, = i s viciis e s siaiss 5o i 5as Shetoimiolone ol le wisrefsreiorase era’e (A e 1
3 104396 = Screw - Pan hd 10-24 X 3/4 in. 1g. ovverininiieeiiiie e 2
4 57102 ‘ COVET = SEATLET & v sy iiursis 50 orois sis etarays &s 7518 180 sis o878 a1 a3 6.5 ¢ 6 867875 1
5 57231 > Cupi—-Starter-handle corics civarma it o e eivi su os oo el sl s 1
6 57230 . Handle - Starter ......ciiiiiiiiiiiiiett it trenneeesonenennnns 1
7 101136 s Rivet - Rd hd 3/32 dia x5/16 in. 1g. +.vvuvruniennrnnennnennn. 1
8 28716 s ROpEe! = SEATLET v oriis s s siTiie el 616 5us 15 (o1 ereisis islons of s soroile lal afs eis Sia's wiusershetale 1
9 57790 . Ratchel — (STATTET /e v cisiateisviniste) ste sse islissareiaol ste sis follsks fo o2 o) s laiea=ats el sra is) » 1
10 57535 . Bushing = STATET DASE & vus vivarssrersars sreds wieses s s o0ss oies o1 8 80818 57 60 5151576 2
11 51665 : Spring = REWING v s o v v sie 5re 0 516 (5 676 iS00 Tsue 6l 57 S0 6,5 105 w7 Y168 1
12 57792 . DRI = SEALLEY et 5. itre ss ol saisis i sne| ool ore wioneiofsiotslsre ots sloislstototare ol stols 1
13 57103 . Base! = STATUER! [oie 01ere oss aireisie is] sistsrs s s 1o 6lamsi s is]leh s.1e1 s Te-si s a1 xa"s) il oo 1o1 aza s ters 1
14 50581A GUATA = SAWAUSE. .55 v0me 65 e 50 575r 18 orsosr oo 4o e ole B & T ara o Hs=at 78 836 6 13760 6435 1
15 57565 Cover ABSY = SPATK IDIUG & v i sve v s 505 00w israis es it ors 8 s ors isl a5 e o081 608,58 S15 5% 1
57184B HOoNSINgE A Sy B AN i ol es oo e eus e fora ate e oo ye oieoilskeloneralons aeteletegels 1
16 103819 ) A e e T A S O DO O (T T D e T IO D DO LT DT 0T B Bt 1
17 24236 . WASHET Giuin sinie svetei s o0 0 srats shee) $1ers) o 558 16 SIRISEE 5RTa 808 op e w6 o5 S aHerTaroie L oies 2
18 50818 : SPXInG =TSWILER: & coo m ws moems 55555 5 91 orvieohe a1 8085 ¥ 58 1ot 5 05 W S T TR 1
19 50817 : Button |=/SWItCh| v s 51510055 5rs 1501505 she oloie ) sie e oisie 1o eiate o1 ato oy atels 1
20 o~ Housing < FaN viee ciaisisiaisie ope rei (Order Fan Housing Assy #57184B) 1
21 101179 NUt = HeX T/16-20 ottt tte e ttee ettt et e et ettt e aee e teeaennnnn 1
22 101270 Washer = PLain: T/ 18" s aiureiorers oo eme s s e s e e sl s oo sis sl iatirs sraieisln 1
23 36144B Pini= StarteriPaAWL i s mc.s ilsis e 155 50 ol o nolione she l61e ke ol 6561 steTor oo s s 1ei s oretelsiniels 2
24 24093 S R A RS i 1 = e ot T s R RN RN 2
25 50582 SPTINE = PAWL oo w16 ioreie i ot e o7 siarsr s o8 7e8s73 s 5eka s5o-608 157576 [87a0o7io15 18878155 1614 48 508 157% 2
26 48T785A FLyWhEEL iABSEY: i wreviruns 06 4 515 T 515 #5575 58587 5 05 1aT 510 S50 047 0 45 57 9ok 518 5457075 51850 13 137 5 0 o 1018 1
27 100199 Key - WoOdTUEE H8 .s e iis o 5 645 v isiais o] sl sTolors ave o] s1g l550lora i ataisiote s 1
28 102289 Screw - Hex hd 10-24 X 3/4 in. 18, v vvivnveeein e inee e ieeennennnnnn. 4
29 102189 WaSHET = PLAIN HFY0 aue srew s sisrss wrossmsre ares oore o6 s s Sose0ees o818 16 47 650 08 85 6 1605 3
30 50671 Retainey = Breaker COVET " v i 64 6 15405 51645 615 % 6756 61 sxe o1 o]n16 051 one oo 1
31 50588 Cover — BTEAIET IDOX e s e ioisionsie aisisiioia o5 oi|sha-sssms) svsiier s fal a7 s o a7e5 18 teer & o-sniciots 1
32 50589 Gasket = BTreakel DOX! . s s sre s srsasne o s o v st s e st s o sis st s oTsie 068 sisiarns s 1
33 55494 Screw Assy = Sealing H10 i wre wrmiom 5is s 58515 8 5155 vitoie o s te 8is for mic i wea o e 2
34 100251 NUt — HEX! B-32 i tiinie s +is i sisions ol srerove sleteivca sre minre s slsl skssie or sie e st sfaTe e te a5 1
35 100057 Lockwasher - Internal #8.....0iveeiierrenrerecersecsaconnssssnssss 1
36 50381A Insulator = Breaker TErTANALl e e s enros s i ois s s e oo stade sms i aroiers 1
37 103672 Serew - 8-82ix 1/2'in: 1@ (SEMS) lsiisroscs s sios steri siatbin i ais snelolaie orabarns 1
38 50076 A BIeaKeT ASEY (v i o siaisioisio i eorsiiiois nireions uis sl ste o5 otste ol sl s sio i sie 6o et ais o856 vt 1
39 50664 Felt - Breaker BoX ...uceeiiieceeeitoneeeeenennnnassasasssessassss 1
40 103672 Screw - 8-32 X 1/2 0. 1g. (SEMS) . .iiitiiii ettt eeneneneennn. 1
41 50074 CONAENBET vix 15257 s o589 57 6 1o oo o #5308 57575 108 o7 ¥ 60681808 1% 55553 580065 919 307314 1805 (89 5 57 oo for s 1
42 51240 Gasket = COVOT oo s o is Fisis 5157515765155 56545 51 o5 0§10 ns/loazesla’or snsTeto'ta avaaTs 1
43 100824 Bl ARG = B A s e aaieiis el wo lod s haila ool e lo e iofis a ey s Getsr o lone Tor'sle ek ansis et sas et 1
57126A Crankease COVET ASSY v vt tenrerenoeeeerenneeeeennnnenesesseennns 1
44 50663 . T L 1 e B E T il
45 54184 . WADPET 1= FCIE iz wrre ore s 5660 e 51 557or 575 505550006 57578 31575 ske 51575 ome ol o 'aie tara yotels 1
46 101326 . Nut - Hex [10-24! < i 5rs 57 55,575 515 575 165 siaiois aln e o1 s faTate it o le stia srs e laiet s e os 4
47 . Crankcase Cover ......... (Order Crankcase Cover Assy #57126A) 1
48 55670 GIOMAMEE  oiis oo oreme i 5 ois o s ais o on g0t o e rario #78 oieal s 68 (6 e 6 646 056 e 4 TG wTe e s 1

152866

3-63Q) 5



MAC 15

Figure 3. Powerhead

’’’’’



FIGURE 3. POWERHEAD

Index Part

No. Number Nomenclature
1 102121 Screw - Hex 1/4-20 X T/8 00, 18, et et e e ee e e e 4
2 104476 Screw - Hex hd 8-32 X 5/16 in. 1g. .. vvivninne e eeeeeeeannns 2
3 51480 o9 0] e L I SO 1
4 48591 GUATH = REEU. 57 017w 61575 w25 50msrss 488 Ta6 7 8787 605 o105 £23 00 6T 505 508 5 ¥ne w0 selielE o1 s e rore 1
5] 48593 ValVie .= B! 1o toraterisierss w51 50 806505575 R505 s 51675161 oo 100 to=et el to7 o1 450, its farere 51 amstn 1
6 52802 Adapter - Carburetor ...ttt ittt ettt e e 1
7 58166A Gasket - Carburetor adapter ........eeiiirn it e eieeeneennns 1
8 101965 Screw - 10-24 x 7/8 in. 1g. (SEMS) .o vuvtttee e, 2
9 100003 Washer = PLAIN FE10 oo ac a6 oiemivie oie mieiaios oo aista o ks iors i aba st s ialsie st o fo araatsrs 2
10 51253 Retainer - Coll o ...ttt i ionierrnensuesseneneserosnonennsos 2
] 51251 Liamination ;ASEY e sreisrs srees s 55 s a0e s 56 51551 bis ol ra sia st io ot s reeisterare 1
55949A | Coil |and Terminal SIS wu.s cis e st sisialersiors i sisis e sie wiste of s vine st ist s10et 1o - s olars 1
12 101883 i Wire Assy - Ground . ...ueueeeenroninenerirnenenneneneneeennn. 1
13 52547 . WIATEASSY = ISPATK DIUET s wrers wrimia srvets i 675 605 Breterara 51581558 31576 ww o one 1
14 55060 . . BOOt = SPaATK DIME s 55551475 515 515 515 51 oiin i ‘010 1070 £b 61 101 sk ‘oFs JaTatast alat aCs 5o 1
15 55061 . 2 O e Ct O et te = e lae ks Lol el st e e e ST N 1
16 55617 i Nipple - Spark PIug Wire ...veviiint it i onnennennenonnnnnnnns af
17 : COTlASEY 1orere o1 s s 28 wisss (Order Coil and Terminal Assy #55949A) 1
18 57225 Wine ASSY = PLADOATY: 4 s b e sisi5eds 6 6 51508 505 o1 o1 oun lol s o1s e/t cha jasnialots el are iataie 1
19 LEATEARR T . 2 oy e e R e e e Bl Ao S S e 1
20 103814 Screw - (SEMS) 10-24 X 5/8 in. 1g ... vvti e 4
21 8354 Cover - Transfer POrt ... vuviient ittt eeeesee e enrennnnennns 1
22 48605 Insulator - Reed Plate . ..uvveiienrevenneereerneneneeneoeennnnnnnns 1
23 *50206 Piston Assy - Standard ... ...ttt ittt il
: *55123 . Ring Set - Standard piston ..........ot i, 1
24 50133 i Ring: = RetaininE oiaiam oo ie oo oo sio siemsr sl svesiviarires w6 sle ohs wsrs s e s 2
25 BTl S ) U o e e e (Order Piston Assy #50206) 1
26 58927 Connecting ROA ASSy . vt ittt ittt ittt et et et il
21 104589 i Screw = Socket hd 10-32 % 0:552 in: 180 o si i e v eios seviein e smene 2
28 102742 . ROILET = NCBATE! e iitv sxaimiosnis w155 ohs 576 railovs: o1 iatlste i railsHe i siar'sTocat ool st s ors o s 24
29 50207A L2 S ] o] P O USROS O D 1
30 50659 €521 11.4:11 -1 AR RN ol s OB 1
52886 Cylindet CTanKCASEIASEY ars s misms dis s1ois 055155 als ol s sl a8 raaie o sat sraarare ol € 1
31 104128 . Seal =01l s 510 wiasel SrereunTasie ) wie: whe fod STl ¥R 51 8 o) Wl mE S BT RL E R E I SR T 1
32 104129 : Bearing - Needle .. .voitiietininienneennenneneseeennnnnannnns 1
33 18556A . REtaineT o= UL e s s o 5mes o0 608 50508 575555 05505 6 ben ote ot te arerer s oot ol e be i 4
34 101143 . Nut = HEX 1/4220 4 ws o v saommsoen an s aie v ons v uass iy wreie e rbless 4
35 28053 s Retainer = UL ol ia e v s violsvs oo tar s e ots Bosie srae e et e et et s 4
36 101326 . IR LR - = 0 T e 4
37 Crankcase .........cevvenvn... (Order Crankcase Assy #52886) 1

*For 0.020 inch oversize order Piston Assy #50134 or Piston Ring Set #55125.

152866

3-63(D)



MAC15

Figure 4. Carburetor and Air Filter

152866

8 3-63(D)

J
'



FIGURE 4. CARBURETOR AND AIR FILTER MAE 9

Index Part Units

No. Number Nomenclature Per Assy
1 104393 Screw - Pan hd 10-24 X 3/8 in. Ig. ..o vunne e 1
2 52859 Cover - AIr Cleaner . ...vuuitineinntieteeee e e ne s, 1
3 52860 SCreen ~ ALY CIEANET s o o sursys shis s 55576 515 188057518 /67 et 1515 Touote o sterare o s oot e st i w e 1
4 104393 Screw - Pan hd 10-24 X 3/8 in. 18, vivvvvitiinne e iseneeeeee e 2
5 52881A Plate Assy - Air Cleaner ...t in et e 1
6 104171 8 INUL = SPOEA . v vvweivuisinessnsis sis s iss sssosssniebossossonsnssen 1
7 52889 LeVer ASSY = ICLAIND | iirsse ars o515 5755 oere et siarvhe s atet b iore io wee ot sEorsTo st o5 a1 sostias o i
52807 CarbUT 0T ASSY vttt ettt ittt et et e e e e 1
8 52939 ; Connection - Inlet. .ottt e e e e e e 1
9 52941 . Gasket - Inlet connection ......ovvievevvnrnennnnennss SR 1
10 *52940 . Screw - Idle SPEEA . iuivirireireententoeseoseconsneseseneens 1
11 *51705 . Spring - Idle Speed SCIrew .....vuvvun i ee e e e, 1
12 *52935 ; Needle - Idle adjusting «vvu et irne e oo e e 1
13 *52943 i Needle - Main AdJUSTHING o s wwis 555 208 50e /0 ars oo oisio aie ol sio sse als ses s 1
14 *52936 i Spring - Adjustment N€eAle .. ..o vv it inir it ettt 2
15 52937 . Washer - Adjustment needle .......ooveivr oo emmennnnn . 2
16 52938 . SOMRANE. (¢ 51505 575 a¥ene ola alansts 1o sis e i st ke e i s ot ST T8 formr ok o SEE TS o 2
17 51717 . Screw - Throttle shaft Clip ..ot e oo, 1
18 100252 E Lockwasher - Throttle shaft clip .....ovv vt inrnenn i e, 1
19 51716 . Clip - Throttle shaft ......... . iiiiitir e, 1
20 *51721 . Screw - Shutter ...t it e e e e 1
21 51720 . Shutter = TERTOLELE iiui 5rvinim ori 5155 516750510 sne lols ol onesar srutlore fole o stomes sieses s1a e 1
22 *52948 ; Spring - Throttle shaft ...ttt 1
23 52947 : Shaft Assy - Throttle ......uuitiiiiii ittt iie i ieee e, 1
24 52933 i SCTEeW = DIaDRTASTATCOVEL & si o751 00 515 15515 005 5 She, 510 tor sie ot o tatatel o] crarer ot sie 6
25 52932 . CoVEr = DIaPNTATIN. iris s 5 v5555 505 5 sloiele ars te sriie s To oreials fa loratat s st 418 erectises 1
26 *51590A : Diaphragm ASSY ..ttt e 1
20 51591A i Gasket - Diaphragm ...ttt et e e, 1
28 *51710 . Pinion =~ INIet! CONLTOL LBVET i ss s o0s 555 Sue vors et ove ur scat sve to1e rarh o ere et sie 1
29 *51709 . LieVer = IN1et CONPROL fiviiiivminie e vieisieions i oho wre o ors ot 58t e et s aaie o st s 1
30 *51711 i Spring - Inlet control 1eVer ......uuivnte e e, 1
31 *52942 . Needle and Seat Assy = Inlet ..ovuveinnen e eeee e e, 1
32 51708 . . GASKEL st smersis st 1675715 5308 475000513155 555, ov o e ot e o a7 5 o 6 e 1
33 51589 . Screw - Diaphragm chamber drain ..........cveeermenrnnnnn.. 1
52927 s Body Assy - Carburetor ...........couuievinns 1
34 53813 - d SHULLET = CHOKE. 1s 5 srais s155 618 510575780578 515 iskone oo o skl obe'tel Shat e roras abessso s 1
35 52931 . . Shaft Assy - Choke ..........covvuun.... AR N 1
36 52929 . . Pin = FriCTION 4155 55 55 00 o750 e s 18 e s sais 16 oo e 58 s 2 52 S e 1
37 52930 ¢ : Spring - Choke shaft friction .............cc0ui ... 1
38 *51583 . : Plug — WEICH .o visoviavieaivv s omsan siossnasessosesonsssneons 1
39 *52928 ] i PING; = CTUPT 5z sts 2rews irams +18 505 90308 408 575165508 ¥0 545 52 s ol o3 o meba ke ehee st 1
40 *52953 . . Sereen = N1t CONMECTION s ui s 66 555515 55 re 5500 vrar sna eis o vhe ral 65msrars = 1
41 . . Body = Carburetor iic.oveenoee.n (Order Body Assy #52927) uk
42 55591A Gasket - Carburetor ..............o i 1
*52949 Gasket and Packing Set ......couuiiiniinnne e 1
52950 Repair Parts Kit ... i 1

*Indicates parts of Repair Parts Kit.

PARTS SUPPLIED WITH THE MAC 15 SAW

51445 Combination Wrench-Screwdriver
52863 Owner’s Manual
56625A Chain Maintenance Manual

/52866

3-63() 9



SERVICE BULLETINS

SERVICE
BULLETINS NO. SUBJECT




